==
&=
am
_—

Washington State
Water Pollution Control Revolving Fund

Draft Intended Use Plan
FY 2006

May 18, 2005
Publication No. 05-10-051

& Printed on recycled paper



Blank Page



Washington State
Water Pollution Control Revolving Fund

Draft Intended Use Plan
FY 2006

May 18, 2005
Publication No. 05-10-051

&3 Printed on recycled paper



For additional copies of this document, contact:

Department of Ecology
Publications Distribution Center
P.O. Box 47600
Olympia, WA 98504-7600

The Department of Ecology is an equal opportunity agency and does not discriminate on the basis of race,
creed, color, national origin, sex, marital status, sexual orientation, age, religion, or disability as defined
[...]
Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2006 Draft Intended Use Plan
List of Projects Considered and Proposed for Funding

Application| Rank |Applicant Name/Project Title Permit Number Time Frame Funds Funds Category Interest | Term | Footnotes
Number & Requested | Proposed Rate in
Effluent Limits Years
FP06020 24 |Concrete, Town of WA-0020851 | 7/1/05-7/1/06 $1,112,601 $0| Water Pollution 0% 20 8
Concrete Wastewater Treatment | BOD 30mg/1 (12 Months) Control Facilities
Facility TSS 75mg/1
FP06029 25 |Richland, City of WA-0020419 |2/1/05-12/31/05| $2,475,556 $0| Water Pollution | 1.5% 20 8
Wastewater Treatment Plant BOD 30mg/1 (11 Months) Control Facilities
Modification TSS 30mg/1

Totals: $100,369,949 $68,199,546

Footnotes:

1.

This project is proposed for funding under the Alternative Contracting/Service Agreements in accordance with “pilot” SRF rulemaking provisions for Alternative
Contracting/Service Agreements. Applicants are evaluated the year they first apply for funding and are not required to have their projects evaluated during
subsequent funding cycles. Projects are then put at the top of the funding offer list each year in relative priority order based on past offer lists until the project is
fully funded. This is the third year for this project and therefore it was not ranked, but moved to the top of the list.

During FY 2003, Ecology signed a binding commitment with Mason County for the design of the Belfair Water Reclamation Facility. The County wanted to
investigate other treatment options as well as potentially pumping sewage to the County’s new North Bay Case Inlet wastewater treatment facility. Ecology agreed
with the County’s request to investigate other options and signed a binding commitment to finance other options. The SRF loan agreement also includes a good
faith commitment to amend the loan agreement and increase funds to the amount shown on the FY 2003 SRF Final IUP when the County is ready to proceed with
design. The amount shown on the FY 2006 Draft IUP is the remaining good faith commitment for design.

During FY 2004, Ecology signed a binding commitment with the Klickitat County Public Utility District Number 1 (PUD) for wastewater treatment improvements
to the Lyle wastewater treatment plant. Ecology agreed to meet any construction bid overrun if sufficient grant and loans funds were available. Construction cost
bids were higher than expected and the PUD requested a grant and loan increase based on the low responsive responsible bid. Ecology agreed to the PUD’s
request and conducted a revised hardship analysis on the project. Financial hardship was demonstrated by the PUD and the current grant and loan agreements are
proposed to be amended to include additional funding shown on the FY 2006 SRF Draft IUP and on the combined funding programs list for FY 2006.

Funds proposed are less than funds requested because the applicant is also proposed to receive a Centennial Clean Water Fund hardship grant that is identified on

the FY 2006 Centennial Clean Water Fund/Clean Water Act Section 319 Nonpoint Source Fund/Washington State Water Pollution Control Revolving Fund Draft
Offer and Application List.

Attachment 1 - Page 4 of 6



The applicant requested that Ecology staff conduct a financial hardship analysis on the effect of the project on residential sewer user fees. A financial hardship
analysis was prepared and Ecology has determined that financial hardship exists. The applicant is proposed for SRF financial assistance at zero percent interest
with a term of 20 years.

Funds proposed are less than funds requested because no funds remain in the Water Pollution Control Facilities Category after higher priority projects were
proposed for funding.

Funds proposed are less than funds requested because no funds remain in the Nonpoint Source and Comprehensive Estuary Conservation and Management
Category after higher priority projects were proposed for funding.

No loan funds remain after higher priority projects in the Water Pollution Control Facilities Category were proposed for funding.

No loan funds remain after higher priority projects in the Nonpoint Source and Comprehensive Estuary Conservation and Management Category were proposed
for funding.

Attachment 1 - Page 5 of 6



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2006 Draft Intended Use Plan
List of Refinance Projects Considered and Proposed for Funding

Application| % User |Applicant Name/Project Title | Permit Number | Time Frame Funds Funds Category Interest| Term | Footnotes
Number |Fee/MHI & Requested | Proposed Rate in
Effluent Limits Years
FP06001 2.6% | Mossyrock, City of WA0021024 N/A $490,000 $0| Water Pollution | 1.5% 20 1
RD Loan Standard Refinance BOD 30 mg/1 Control Facilities
TSS 30 mg/1
Totals: $490,000 $0
Footnotes:

1. No loan funds remain after higher priority projects were proposed for funding.

Attachment 1 - Page 6 of 6




Attachment 2

Project Summaries



Blank Page



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2006
Intended Use Plan Project Summaries

FP05001 - Tacoma, City of - Tacoma Central Treatment Plant Upgrade - Design and construct an upgrade to the Central Wastewater Treatment
Plant to increase the capacity to a maximum monthly flow of 60 mgd. and a peak hydraulic capacity of 150 mgd. Improvement areas include:
influent screening; influent and effluent pumping; grit removal; installing a peak wet weather flow treatment process; disinfection; solids handling.

FP05029 - Chehalis, City of - Chehalis Regional Water Reclamation Facility (CRWRF) - This project is to construct a new wastewater treatment
plant capable of producing Class A reclaimed water to irrigate a poplar tree plantation, reconstruction of the City’s two largest wastewater pumping
stations to meet new hydraulic requirements, and the construction of a forcemain to convey treated water to the poplar plantation.

FP05040 - Seattle Public Utilities - Venema Creek Natural Drainage System - The Venema Creek Natural Drainage System project will use low-
impact development techniques to reduce urban stormwater runoff and achieve TMDL implementation objectives in the most important subbasin of
Seattle’s Piper’s Creek. The project will significantly benefit water quality, wet weather flow reduction, and salmon survival in the watershed.

This application implements the Surface Water Quality Management Plan for the City of Sultan. The program is listed in Appendix A of Washington
State’s Nonpoint Plan. Appendix A identifies 303(d)-listed waters, impacted beneficial uses, and approved programs and plans that local
governments, tribes, and special purpose districts may address through the Centennial Clean Water Fund, 319 funding, or SRF funding. Sultan’s
surface water quality plan addresses listed waters and impacted beneficial uses.

FP05098 - San Juan County Health and Community Services - San Juan On-Site Failure Repair - This project will continue to provide revolving
loan funds to property owners in San Juan County for the repair of failing on-site septic systems. Eligible recipients will be identified through
marketing and through education of on-site septic system contractors (designers, installers, pumpers, O&M).

This application implements San Juan County’s Septic Operation and Maintenance Program, identified in Appendix A of Washington State’s
Nonpoint Plan. Appendix A identifies 303(d)-listed waters, impacted beneficial uses, and approved programs and plans that local governments,
tribes, and special purpose districts may address through the Centennial Clean Water Fund, 319 funding, or SRF funding. San Juan County is clearly
implementing the approved county-wide Septic O&M program.

P06005 - Tacoma, City of - Tacoma Central Treatment Plant Upgrade - Design and construct an upgrade to the Central Wastewater Treatment Plant
to increase the capacity to a maximum monthly flow of 60 mgd, and a peak hydraulic capacity of 150 mgd. Improvement areas include: influent
screening, influent and effluent pumping, grit removal, installing a peak wet weather flow treatment process, disinfection, and solids handling

FP03046 - Mason County - Belfair Water Reclamation Facility Design - The proposed project is for design of the water reclamation facility and
collection system identified in facilities plan. The Belfair/ Lower Hood Canal Water Reclamation Facility will service the core area of the Belfair

Attachment 2 - Page 1 of 6




Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2006
Intended Use Plan Project Summaries

Urban Growth Area (UGA), located adjacent to Lynch Cove, the Belfair State Park, have an initial capacity of 156,000 gallons per day for the Belfair
UGA, and utilize private forest land.

FP04079 - Klickitat PUD - Lyle Wastewater Treatment Facility Improvements, Phase III - This project involves the rehabilitation of the Lyle
Wastewater Treatment Facility. New construction will include a headworks, SBR system, equalization basin and UV disinfection system. The
existing aeration basin and aerobic digester will be remodeled to accommodate aerobic digestion. Construction will include a laboratory/office and
installation of an emergency generator.

FP06007 - Olympus Terrace Sewer District - Big Gulch Sanitary Sewer Repair - 8,000 LF of Trunk Sewer was installed in the middle of Big Gulch
Creek in the 1960 era. Continuous access for maintenance was not provided at that time. Erosion in the creek due to urban Stormwater runoff has
down cut the streambed from 4’ to 6". The trunk sewer has been exposed and the District has made emergency repairs to prevent line rupture. The
project will move the sewer out of the creek into a stable trail to be constructed with the project. A hi-flow parallel stormwater bi-pass line will be
installed to prevent urban runoff from causing additional environmental degradation.

FP06008 - Asotin, City of - Wastewater Treatment Plant Improvements - The City of Asotin is proposing a comprehensive upgrade to their
wastewater treatment facility. These improvements will improve the performance and reliability of the treatment plant. Asotin’s facility operates
under a discharge permit issued by the Department of Ecology and these improvements are needed to ensure compliance with this permit

FP06015 - Chehalis, City of - Chehalis Regional Water Reclamation Facility - To construct a new WWTP capable of producing class A reclaimed
water to irrigate a poplar tree plantation, reconstruct the city’s two largest pumping stations to meet new hydraulic requirements, construct a
forcemain to convey treated water to the poplar plantation and construct Phase III of poplar tree plantation.

FP06020 - Concrete, Town of - Concrete Wastewater Treatment Facility - The Town of Concrete proposes to replace its existing wastewater
treatment facility with a membrane bioreactor wastewater treatment plant. The purposed facility will improve the quality of effluent discharged to
the Baker River in compliance with the Order on Consent No. DE98WQ-N103 issued by Ecology on March 16, 1998.

FP06026 - Harrington, Town of - Harrington Wastewater Treatment Plant Improvements - The project objective is to meet the groundwater quality
standards through improvements and modifications to the existing WWTE. Treatment will include settlement and aeration in new lined lagoon cells
and recirculating sand filters. Following aeration, a portion of the process stream will be routed back to the first lagoon cell, where denitrification will
take place in an anoxic environment. After denitrification, wastewater will be routed to the constructed leaky wetland for final polishing and
infiltration to groundwater.

Attachment 2 - Page 2 of 6




Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2006
Intended Use Plan Project Summaries

FP06029 - Richland, City of - Wastewater Treatment Plant Modifications - Conversion of one complete mix activated sludge basis to an anoxic
selector system. Replacement of two aeration blowers with higher capacity units. Addition of classifying selector system including attachment of two
sumps to the aeration basin effluent channel. Installation of associated piping and electrical components.

FP06035 - Island County Health Department - On-Site Repair Financial Assistance Program - The program continues a local loan fund providing
financial assistance to private citizens to repair failing on-site sewage systems. A priority system is used to identify and fund failing systems with the
most critical water quality, public health, and citizen need for low interest funding. This project implements Washington State’s Nonpoint Plan. In
Volume 1 of the plan, this project implements Financial Assistance for Septic Repairs. In addition, this project will address elevated nitrate levels
found in Island County groundwater.

FP06037 - Spokane County Conservation District - Bi-County Direct Seed Assistance Program - The Bi-County direct Seeding Assistance program
will promote the implementation of direct seeding in Spokane and Adams Counties, resulting in decreased erosion and improved water quality. Low
interest loans provided to agricultural producers will facilitate the purchase of direct seeding equipment making the transition to conservation tillage
economically feasible. This project implements Washington State’s Nonpoint Plan. In Volume 1 of the plan, implements the Direct Seed
Implementation Program and BMP Implementation Program in Adams and Spokane Counties. These programs will help prevent atmospheric
deposition pesticides and nutrients in receiving waters.

FP06043 - Battle Ground, City of - Salinon Creek Flow Augmentation Feasibility - A draft TMDL for dissolved oxygen in the Spokane River and
Lake Spokane will be submitted for approval in January 2005. Public education activities will inform and engage citizens regarding the science
supporting this TMDL, selecting and supporting alternative implementation strategies, and making behavioral changes to reduce nonpoint pollution
sources.

FP6044 - Roza-Sunnyside Board of Joint Control - On-Farm Irrigation Conservation Loan Program - The Roza-Sunnyside Board of Joint Control
proposes irrigation conversion projects to reduce sediment and associated pollutants in the Yakima river. This reduction in sediment delivery will be
achieved by converting erosive methods of irrigation to Best Management Practices. Irrigation water management, as well as nutrient and pesticide
management, will also be achieved from the converted acreage. The water quality below the Parker Reach of the Yakima River will be improved by
reducing the amount of turbidity, nutrients, pesticides, and bacteria associated with sediment loads. The reduction of sediment in the Yakima River
will enhance fish and wildlife habitat. This project implements Washington State’s Nonpoint Plan. In Volume 1 of the plan, this project addresses
turbidity in the Yakima River by implementing the Yakima River Sediment Reduction TMDL.

Attachment 2 - Page 3 of 6




Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2006
Intended Use Plan Project Summaries

FP06052 - Seattle Public Utilities - Thornton Creek Water Quality Channel - This project will remove pollutants and attenuate flows from
stormwater discharge in Thornton Creek. Stormwater from a 670-acre urban subbasin will be conveyed to a series of water quality swales with
sediment basins for treatment. Landscaping and pathways will provide 2.7 acres of public access. This project implements Washington State’s
Nonpoint Plan. In Volume 1 of the plan, this project implements portions of the Thornton Creek Watershed Action Plan and the stormwater
management plan for King County.

FP06053 - Seattle Public Utilities - Urban Runnoff Treatment - This project will reduce levels of fecal coliform bacteria in three Seattle creeks